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Report No.: BTL-FCCP-5-2203G019
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6 Appendix F: Conducted Spurious Emission for SA

6.1 Test Result

Report No.: BTL-FCCP-5-2203G019

Band SCS BW Channel [::j] Modulation RB Config Verdict
N5 15 5 L 826.5 CP-QPSK Edge 1RB_Letft PASS
N5 15 5 L 826.5 CP-QPSK Edge_1RB_Right | PASS
N5 15 5 L 826.5 CP-QPSK Outer_Full PASS
N5 15 5 M 836.5 CP-QPSK Edge 1RB_Left PASS
N5 15 5 M 836.5 CP-QPSK Edge 1RB_Right | PASS
N5 15 5 M 836.5 CP-QPSK Outer_Full PASS
N5 15 5 H 846.5 CP-QPSK Edge_1RB_Left PASS
N5 15 5 H 846.5 CP-QPSK Edge 1RB_Right | PASS
N5 15 5 H 846.5 CP-QPSK Outer_Full PASS
N5 15 15 L 831.5 CP-QPSK Edge 1RB_Left PASS
N5 15 15 L 831.5 CP-QPSK Edge_1RB_Right | PASS
N5 15 15 L 831.5 CP-QPSK Outer_Full PASS
N5 15 15 M 836.5 CP-QPSK Edge 1RB_Letft PASS
N5 15 15 M 836.5 CP-QPSK Edge_1RB_Right | PASS
N5 15 15 M 836.5 CP-QPSK Outer_Full PASS
N5 15 15 H 841.5 CP-QPSK Edge 1RB_Letft PASS
N5 15 15 H 841.5 CP-QPSK Edge 1RB_Right | PASS
N5 15 15 H 841.5 CP-QPSK Outer_Full PASS
N5 15 20 L 834.0 CP-QPSK Edge_1RB_Left PASS
N5 15 20 L 834.0 CP-QPSK Edge 1RB_Right | PASS
N5 15 20 L 834.0 CP-QPSK Outer_Full PASS
N5 15 20 M 836.5 CP-QPSK Edge 1RB_Left PASS
N5 15 20 M 836.5 CP-QPSK Edge_1RB_Right | PASS
N5 15 20 M 836.5 CP-QPSK Outer_Full PASS
N5 15 20 H 839.0 CP-QPSK Edge 1RB_Left PASS
N5 15 20 H 839.0 CP-QPSK Edge_1RB_Right | PASS
N5 15 20 H 839.0 CP-QPSK Outer_Full PASS
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6.2 Test Plots

6.2.1 Channel bandwidth=5MHz
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Report No.: BTL-FCCP-5-2203G019
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Report No.: BTL-FCCP-5-2203G019
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Spectrum
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7 Appendix G: Frequency Stability for SA

7.1 Test Result

Report No.: BTL-FCCP-5-2203G019

711 Frequency Error VS. Voltage
Freq.
Freq.
NR SCS BW Freq RB Test | Test VS.
Channel Modulation Error Verdict
Band | [kHz] | [MHZz] [MHZz] config Temp. | Volt. [Hz] rated
4
[ppm]
LV -4.46 | -0.019 | PASS
DFT-s-OFDM
N5 15 20 Middle | 836.5 OPSK Outer_Full NT NV | -3.91 | -0.013 | PASS
HV | -7.21 | -0.021 | PASS
71.2 Frequency Error VS. Temperature
Freq.
Freq.
NR SCS BW Freq RB Test Test VS.
Channel Modulation Error Verdict
Band | [kHz] | [MHZz] [MHZz] config Temp. | Volt. Hz] rated
F4
[ppm]
-30 -4.54 | -0.012 | PASS
-20 -3.73 | -0.009 | PASS
-10 -5.85 | -0.013 | PASS
0 -6.71 | -0.013 | PASS
DFT-s-OFDM
N5 15 20 Middle | 836.5 QPSK Outer_Full 10 NV | -5.62 | -0.011 | PASS
20 -542 | -0.013 | PASS
30 -6.94 | -0.018 | PASS
40 -5.05 | -0.015 | PASS
50 -4.65 | -0.013 | PASS

End of Test Report
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